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Unless indicated otherwise parts are for
both Liberator Models 100 and 200.

* Indicates parts for Liberator Model 200 only.

~ PARTN LIST FOR
LIBERATOR MODELS 100 AND 200

** Indicates parts for Liberator Model 100 only.

PART NO. DESCRIPTION RETAIL PRICE PART NO. DESCRIPTION RETAIL PRICE
*6530-A2S Fiber gear assembly serial No. 14999 St'd $6-3/8 c’snk. oval phil. hd. “Z" screw njc
and under $ 240 6510-A Feed table, complete 3.00
*6530-A2 Fiber gear assembly serial no. 15000 *6510 Feed table 2.50
and oxer 240 St'd H6- -32x% phil. hd. self tap screw n/c
St'd #10-32x5/16 soc. hd. cap screw n/c *6509-A i 60
St'd #10 int. tooth lock washers n/c 6046 Foper otk oo pring ik
TITE TR
St'd 1/16 DxY2 cotter pin n/c
St #1032 A1 dlabel mach cerchs njic  6040-A2 Receiving trcrxywavs.;émbly, complete 6.00
Ao Upksripdpgtoiopiralicigen: 13 6044 Receiving—‘;l;y back stop, complete .25
6143 Feed table support stud. For serial No. e ey g :
1do0oland L iaer 15 6045 Tray back stop retainer pin .20
St'd 14-28 hex. jam nut. For serial No. 6046 Paper back gauge spring n/c
14999 and under n/c ~Std  .010x3/16x7/16 o.d. washer n/c
St'd #6-32x3/16 bind head screw. For St'd 1/16 DxY%a cotter pin n/c
serial No. 14999 and under n/c *%6020 Upper paper chute 2.50
*6504-A2 Feed yoke actuating lever 2.90 *%6010-A Fecditable i 3;25
St'd Standard X washer n/e *X6047-A2 Paper back gauge, complete .90
6127 Receiving fray support stud—long 15  6012-A Left hand side guide assembly,
6128 Receiving tray support stud—short 15 i complete 3.00
%6516-A3  Left hand yoke plate, complete 3.35 6160-A2  Left hand side guide housing, complete
*6516-A2  Left hand yoke plate ,‘ 2.75 (new style) 1.45
6019-A Roller release yoke pawl 35 6021-A2  Left hand side guide housing, complete
6036 Pawl pivot screw : .10 (old style) 1.45
o . 101327 /116 cluteh b mash. serew n/c 6011-A Right hand side guide assembly,
6143 Feed table support stud. For serial No. ‘complete : : 3.00
14999 and under .15 6170-A2  Right hand side guide housing,
St'd 14-28 hex. jam nut. For serial No. complete (new style) 1.45
14999 and under n/c 6021-A2  Right hand side guide housing,
St'd $6-32x3/16 bind head screw. For complete (old style) 1.45
serial No. 14999 and under n/c  6024-A Side guide pads, pair .60
6127 Receiving tray support stud—long : .15 6038 Clamping post 25
6128 Receiving tray support stud—short .15 St'd Clamping post weld bolt n/c
6051-A Left hand cylinder trunnion assembly 2.50 *6539-A2  Feed arm assembly, complete 6.40
*k6071-A Right hand yoke plate 3.35 6109-A1  Shaft with pin, complete 1.15
*%6087-A2 Feed yoke actuating lever 2.90 *6539-A1  Feed arm assembly less 6109-A1 5.25
**6072-A2  Left hand yoke plate 3.35 6075-A2  Feed arm assembly less 6109-A1, 6076
*6520 Upper paper chute 2.50 and 6077 4.15

PLEASE SPECIFY MODEL AND SERIAL NUMBER OF MACHINE WHEN ORDERING PARTS

e



PAR‘I‘S LIST FOR LIBERATOR MODELS 100 AND 200

Unless mdwated otherwise parts are for both Liberator Models 100 and 200.
* Indicates parts for Liberator Model 200 only. ** Indicates parts for Liberator Model 100 only.

PART NO. DESCRIPTION RETAIL PRICE PART NO. DESCRIPTION RETAIL PRICE
Srd /X ilypel & dieav:pll n/c ;'*671726 Cam cluster trunnion 1.50
6083-A Push feed friction slide’ 15 *6502-A2  Feed yoke assembly 3.25
6132 Feed arm friction slide spring njc 6165 Feed yoke spring, right 20
6077 Push feed hubs .50 6166 Feed );cIe spring, left 20
6076 Push feed rub}:)er rollers, pair .60 4098 Feed yoke pivot stud 20
St'd peps eIt n/c St'd 2-20 hex. jam nut (adjust. nut) n/c
St'd ##4-36x"% phil. rd. hd. screw n/e St'd Feed yoke pin (Yax% type 1 groov-pin) n/c
St'd 1/32x% 1.D.x% O.D. steel washer n/c *6529  Feed yoke link 60
6081 Paper feed lever shaft for blade type st'd #10-32 hex. nut n/c
clutch .30 R "
St'd 7t 10-intern. tooth lock washer n/e
6079 Clutch blade for blade type clutch .30 srd 1 16218/ 6405 wehor N
Sl7 qu,?:i?gfliver chatvspdeslifonl e n/c %6521-A2  Aluminum feed rollers, complete 3.00
6078 Clutch spring for blade type clutch 15 *6521-A1  Aluminum feed rollers less parts 6144
6080 Paper feed lock roller for blade type _ angdlied 2.2
clutch .40 *6144 Stop roller shaft bearing .10
st'd +4-40x% phil. bind. hd. screw for *6145 Stop roller shaft bearing retainer n/c
blade type clutch n/c *6523:A  Aluminum feed roller lever assembly,
6107 Push feed hub shaft .25 right hand .65
*%6109-A2  Feed arm assembly, complete 6.40 *6524-A  Aluminum feed roller lever assembly,
| **6075-A3  Feed arm assembly less 6109-A1 5.25 o Ief‘t hand . : 59
*kSt'd Shake proof washer n/c 6527 Aluminum feed roller tension spring .10
*6545-A Gear cluster, complete 8.50 **6094-A2 Feed yoke assembly 3.25
6134 Cam and gear cluster trunnion nut .40 20093 Feed yoke link 60
*6544-A Roller release cam 1.50 6006-A  Copy recorder assembly, complete $10.00
*6507 Lock plateand roller release cam 6006 Copy recorder with knob and arm 9.25
spacer .30 6155 Copy recorder knob .25
: *6540-A2  Segment géur 3.00 6156 Copy recorder knob screw n/c
L *6508 Feed cam and lock plate spacer .30 6153 Copy recorder arm with screw .50
3 6085-A Actuating lever cam 2.50 St'd Copy recorder arm screw n/c
*6545 Cam cluster trunnion 1.50 6033 Copy recorder wire .15
6050-A2  Die cast handle, complete 2.75 6007 Copy recorder plate .10
6049 Plastic handle .60 6008 Copy recorder bracket .10
§ St'd Y4-20x% ovaglhd. sems. n/c St'd #4-40x3/16 fil. hd. screw n/c
6002-A Front tie bar assembly 1.50 St'd $£2-56 hex nut n/c
| 6003-A1  Rear tie bar assembly .80 St'd 1/32x3/32x3% standard washer n/c
" St'd 4-20x%2 rd. h.d.m. screw n/c St'd #6-40x'% sems intern. tooth n/c
& St'd %4-20x% hex. hd. int. sems. : njfc St'd #10-32x% fil. hd. intern, tooth sems n/c
| 6074 Rubber feet .10 *6004-A  Impression roller bracket complete 1.40
; St'd %-20 sq. nut n/c 6136 Impression roller spring n/c
| **6126-A Cam cluster, complete 4.50 St'd H#6-32x% slot self-tap screw n/c
' **6120-A Roller release cam 1.50 6028 Impression roller adj. screw .10
**6168 Feed cam and lock plate spacer .30

| PLEASE SPECIFY MODEL AND SERIAL NUMBER OF MACHINE WHEN ORDERING PARTS



- PARTS LIST FOR LIBERATOR MODELS 100 AND 200
. Unl ess indicated otherwise parts are for both Liberator Models 100 and 200.
* Indicates parts far Liberator Model 200 only. ** Indicates parts for Liberator Model 100 only.

DESCRIPTION

PART NO. RETAIL PRICE PART NO. DESCRIPTION RETAIL PRICE
6029 Rubber adj. screw bumper .05 *6517-A2 Upper paper stop roller, complete 3.00
Std s Inter. tooth lock washer n/c 6176-A2 Left hand stripper (new style) 2.25
Si'd 14-28 hex jam nut n/c 6175-A2 Right hand stripper (new style) 2.25
6068 Impression roller tension spring .30 6114 Stripper lock nut .40
6013-A2 Roller release yoke assembly 3.50 St'd Stripper spring Bellvue washer .10
6131 Roller release yoke spring .10 St'd 13/64 1.D.x2 O.D.x1/16 washer n/c
St'd 1/16x%xY2 washer n/c 6123 Left hand stationary stripper (old style) .30
St'd Va Inter. tooth lock washer n/c 6122 Right hand stationary stripper (old style) .30
St'd %4-28 hex jam nut n/c 6005-A2 Impression roller, complete 4.00

*%6169-A  Impression roller bracket complete 1.40 6144 Impression roller bearing .10
6067 Swivel bar .20 6145 Impression roller retainer n/c
6062 Swivel block ‘ 35 6113-A  Left hand adjustable stripper (old style) .30
St'd #8-32x3/16 Soc. hd. cone P.T. set screw  n/c 6112-A  Right hand adjustable stripper (old style) .30
6057-A  Impression roller tension assembly 2.00 St'd #10-32x7/16 rd. hd. sems n/c
6064-A Tension screw -40 6110 Stripper tie bar 2.00
6066 Tension lever bracket support mount. screw -20 St'd #10-32x% soc. n/c
6069 Bracket support mount. screw collar n/c St'd 710 intern. tooth lock washer njc
St'd #10 intern. tooth lock washer n/c 6172 Stripper stop .10
St'd #10-32 hex nut n/c 6102-A3 Brake assembly complete with parts
St'd #1114-5 shak. lock washer n/c 6104-A2 and 6119 1.75
6063 Swivel block retaining screw .20 6102-A2 Brake assembly 1.10
6511-A3 Paper feeler shaft, complete 2.00 6104-A2 Brake shoe .65
6511-A2 Feeler shaft 1.50 6119 Brake spring .10

6142 Feeler shaft bushing .30 St'd #6-32 hex nut n/c
St'd #4-40x% soc. hd. cone pt. set screw n/c St'd #6 intern. tooth lock washer n/c
6513 Feeler shaft pawl spring .10 St'd #10x% type Z Phillips head n/c
St'd #4-40x5/32 bind hd. sems n/c 6146 Tray bail mounting stud .40

~ PARTS LIST FOR THE "A" CYLINDER

PART NO. DESCRIPTION RETAIL PRICE PART NO. DESCRIPTION RETAIL PRICE |

V4

7500-A3  “A” cylinder complete $25.00 152'5—A Print adjusting slide lock screw, complete 1.25

7505-A Stencil button bar assembly .40 7527 Print adjusting slide retainer screw n/c

7511 Stencil pad rod . .15 7520-A Print adjustment slide 55

7515-A1  Stencil clamp assembled 1.75 7521 Print adjustment slide lock .15

St'd #10-32x% flat clutch hd. M. screw n/c 7506-A Ink pad retainer bar assembly 1.25

St'd #10x1/16x3/64 split lock washer n/c -7510 Ink pad tension arm spring .15

St'd $£10-32 hex. nut n/c 7528 Cylinder stub shaft .20

7517-A Right }érnd adjusting bracket .30 7529 Cylinder stub shaft collar .15

7518-A Left hand adjusting bracket .30 St'd Y8 dia. x % type “1” groov-pin n/c

7530 Stencil clamp locking rod .15

PLEASE SPECIFY MODEL AND SERIAL NUMBER OF MACHINE WHEN ORDERING PARTS



‘;:PARTS

LIST FOR THE "B” CYLINDER

PART NO. DESCRIPTION RETAIL PRICE PART NO. DESCRIPTION RETAIL PRICE
7550-A2  “B" cylinder complete $40.00 7520-A Print adjusting slide .55
7531-A2  Stencil button bar assembly 1.50 7521 Print adjusting slide lock s
7535 Stencil button bar adjusting screw .25 7506-A Ink pad retainer bar assembled 1.25
St'd #8-32x5/16 socket head screw .05 7510 Ink pad tension arm spring 15
7511 Stencil pad rod .15 7564-A "“B" cylinder oper. shaft assembled .75
7515-A1  Stencil clamp assembled 1.75 7565 Cylinder oper. shaft collar .40
St'd #10-32x% fl. clutch hd. mach. screw n/'c St'd V8 dia. x % type 1 groov-pin n/c
St'd F£10-1/16x3/64 split lock washer n/c 7560-A2  Brush assembly, complete - 6.75
St'd #10-32 hex. nut n/c 7562-A Brush bracket assembly, right hand .50
7517-A Right hand adjusting bracket .30 7563-A :Brush bracket assembly, left hand = .50
7518-A Left hand adjusting bracket .30 7568 Brush bracket spec. hex. acorn nut ; .10
7530 Stencil clamp locking rod 15 7569 Brush bracket stud hex. nut .05
7525-A Print adjusting slide lock screw, complete 1.25 7570  Brush bracket adjustment washer n/c
7527 Print adjusting slide retainer screw ;/;: 7567 Brush bracket stud .25

PARTS LIST FOR THE "C" CYLINDER

PART NO. DESCRIPTION RETAIL PRICE PART NO. DESCRIPTION RETAIL PRICE
7600-A3  “C” cylinder complete $60.00 7608 Cylinder cover cap gasket .20
7531-A2  Stencil button bar assembly 1.50 7611-A  Baffle assembly z .50
7535 Stencil button bar adjusting screw 25 St'd #10 internal tooth lock washer ~n/e
Std. 7£8-32x5/16 socket head screw .05 7615 Counterweight .50
7511 Stencil pad rod s St'd #10-24 hex. nut n/c
7515-A1 _ Stencil clamp assembled 1.75 7616  Cylinderheadinkseal 45
St'd #10-32x3% fl. clutch hd. mach. screw n/c 7617 Cylinder air valve o 235
St'd £10-1/16x3/64 split lock washer n/c 7618 Cylinder air valve cap ¥ 1.25
st'd #10-32 hex. nut n/c  7622-A  Closed cylinder brush operating shaft
7517-A Right hand adjusting bracket .30 assembled /2
7518-A Left hand agdjusting bracket .30 7565 Cylinder shaft collar -40

17530 Stencil clamp locking rod .15 St'd % dia. x % type “1” groov-pin n/e
7525-A Print adjusting slide lock screw, complete 1.25 7610-A2  Cylinder brush with brackets, complete 373
7527 Print adjusting slide retainer screw n/c 7562-A Brush bracket assembly, right hand -50
7520-A Print adjusting slide 55 7563-A Brush bracket assembly, left hand .50
7521 Print adjusting slide lock 15 7568 Brush bracket spec. hex. acorn nut .10
7506-A Ink pad retainer bar assembled 1.25 7569 Brush bracket stud hex. nut 05
7510 Ini( pad tension drm spring 15 7570 Brush bracket adjustment washer n/c
7605-A C)Vlrlinider cover assembled 3.75 700 Brush bracket stud 25
std #i0-32x% il bbb e n/;: St'd %-523);3/16 knurled cup pt. soc. head set o
7606 Cylinder cover gasket .45 TEI A E deuae 2 :60
7607-A Cylinder cover cap assembly 1.50

PLEASE SPECIFY MODEL AND SERIAL NUMBER OF MACHINE WHEN ORDERING PARTS



~ PARTS LIST FOR THE "B" CYLINDER

PART NO. DESCRIPTION RETAIL PRICE PART NO. DESCRIPTION RETAIL PRICE
7550-A2  “B" cylinder complete $40.00 7520-A Print adjusting slide .55
7531-A2  Stencil button bar assembly 1.50 7521 Print adjusting slide lock .15
7535 Stencil button bar adjusting screw .25 7506-A Ink pad retainer bar assembled 1.25
St'd 7£8-32x5/16 socket head screw .05 7510 Ink pad tension arm spring = .15
7511 Stencil pad rod .15 7564-A "B" cyli;;ier oper. shaft assembled 75
7515-A1  Stencil clamp assembled 1.75 7565 Cylinder oper. shaft collar 5 .40
St'd #10-32x% fl. clutch hd. mach. screw n/c Std Vs dia. x % type 1 groov-pin n/c
St'd #10-1/16x3/64 ;plif lock washer n/c 7560-A2  Brush assembly, complete 6.75
std #10-32 hex. nut n/c  7562-A  Brush bracket assembly, right hand .50
7517-A Right hand adjusting bracket .30 7563-A  Brush bracket assembly, left hand .50
7518-A Left hand adjusting bracket .30 7568 Brush bracket spec. hex.acornnuit .10
7530 Stencil clamp locking rod .15 7569 Brush bracket stud hex. nut o .05
7525-A Print adjusting slide lock screw, complete 1.25 7570 Brush bracket adjustment washer ST /e
7527 Print qd‘iusﬁng‘ slide retainer screw n/c 7567 Brush bracket stud .25

PARTS LIST FOR THE "C" CYLINDER

PART NO. DESCRIPTION RETAIL PRICE PART NO. DESCRIPTION RETAIL PRICE
7600-A3  “C” cylinder complete $60.00 7608 Cylinder cover cap gasket .20
7531-A2  Stencil button bar assembly 1.50 7611-A  Baffle assembly e .50
7535 Stencil button bar adjusting screw .25 St'd #10 internal tooth lock washer n/c
Std. $£8-32x5/16 socket head screw .05 7615 Counterweight .50
7511 Stencil pad rod .15 St'd #10-24 hex. nut n/c
7515-A1  Stencil clamp assembled 1.75 7616 hCy‘l__irlder head ink seal 45
St'd #10-32x3% fl. clutch hd. mach. screw n/c 7617 Cylinder air valve .35
St'd 7£10-1/16x3/64 split lock washer n/c 7618  Cylinder air valve cap B © 25
St'd #10-32 hex. nut ' n/c 7622-A Closed cylinder brush operating shaft :
7517-A Right hand adjusting bracket .30 assembled 75
7518-A Left hand adjusting bracket .30 7565 Cylinder shaft collar -40
7530 Stencil clamp locking rod 15 St'd % dia. x % type “1" groov-pin n/e
7525-A Print adjusting slide lock screw, complete 1.25 7610-A2 _ Cylinder brush with brackets, complete 5.75
7527 Print adjusting slide retainer screw n/c 7562-A Brush bracket assembly, right hand 50
7520-A Print adjusting slide 55 7563-A Brush bracket assembly, left hand .50
7521 Print ad}usﬁng T i 15 7568 Brush bracket spec. hex. acorn nut .10
7506-A Ink pad retainer bar assembled - 1.25 7569 Brush bracket stud hex. nut 05
7510 lnk e e crmiang 15 7570 Brush bracket adjustment washer n/c
7605-A Cylinder cover assembled 3.7§ Lol Brush bracket stud -25
st'd #]0_32)(% e hartw : n/c St'd ‘/4-33);&/16 knurled cup pt. soc. head set o
7606 Cylinder cover gasket .45 7815A2" Ik gauge 3 60
7607-A Cylinder cover cap assembly 1.50

PLEASE SPECIFY MODEL AND SERIAL NUMBER OF MACHINE WHEN ORDERING PARTS



 PARTS LIST FOR THE
~ MODEL “I" DUPLICATOR

PART NO. DESCRIPTION RETAIL PRICE PART NO. DESCRIPTION RETAIL PRICE
5001-A Right hand side frame, .grey or black $*4.*245 5062-4: Left hand paper guide. Serial No. 200,000
5002 Left hand-side frame, grey or black 4.25 e : dand ur;der - e e 1.75
: T ide guide rubber pads. Serial No. ,000
2007 Upper tie rod 60 and under. Pair .30
5008 Lower tie bar -25 Mounting cement for side guide pads. Tube .15
5009 Bearing block, grey or black _______7§ 5064 Tension adjusting nut. Serial No. 200,000
St'd #10-32x1 Fil hd. machine screw n/c and under .25
5004-1S  Cylinder brake, complete .65 6011-A2  Right zqnd paper guide, complete. Serial
5003 Brake rubber bumper n/c No. 200,001 and over 3.00
5005 Brake spring n/e 6170-A2  Right hand paper guide housing 1.50
5025-3 Automatic feed complete. (all parts for con- o2 ot Legofbdgg]p:::l;g::de, complete. Serial No. 3.00
verting hand feed to automatic feed). 12.50 TR h, - : : °
5025-1 Automatic feed yoke assembly (Complete)  1.20 ol00; eft hand paper guide housing 1.50
- 6038 Side guide clamping post .25
St'd VaxV2 type 2" Groov-pin n/c
: " h 05 6024-A Side guide rubber pads. Serial No. 200,001
5108 Automatic feed yoke counter anchor screw . e 60
Std #8-32 hex. nut n/c 5068-1  Clamping stem. Serial No. 200,000 and
St'd #8 Int. tooth lock washer n/c under .40
5026 Automatic feed yoke pivot screw .05 St'd #10-24x% Sty H 1 Ohio weld bolt n/ec
St'd 5/16-24 hex. jam nut n/c 5070 Paper back gauge. Serial No. 200,000 and
5027 Automatic feed connecting bar .40 under -30
5033 Avutomatic feed connecting bar shoulder 5064 Paper back stop nut -25
screw .05 5105-A2 Paper back gauge and weight assembly.
St’d #10_32 hex nut n/c Serial NO. 200,00] and over .75
St'd #10-int. tooth lock washer n/c St'd Type 3 $3535-10 Spring washer n/e
5032-A3  Automatic feed crank assembly (complete) 2.00 6046 Paper back stop gauge spring n/c
J . 1 .
5031-A Automatic feed adjustment screw .45 St'd 1/16 dia. x %3 cotter pin n/c
st'd 14-20xV Soc. hd. cup pt. set screw n/c 5073-3 Receiving tray, complete. In black or grey  3.50
: : : 5076 Receiving tray back stop, complete. In black
st'd #6-32x"2 Fill. Hd. machine screw n/c oy 35
S0E5:5 28 Ropeiiissdian complele - - 250 5077 Receiving tray back stop friction spring =~ n/c
5039 Pacpl:gfiicill;:bs:;'rrollers. Serial No. 200,000 . std #10-24x% carriage bolt n/e
5104 Paper feed rubber rollers. Serial No. 200,001 Srd % 1.D-x9/16 O.D.x1/32 steel washer n/e
. and up. Pair, . 40 St'd 1£10-24 square nut n/c
5038 Paper feed weight lock screw. (Serial No. 5080-A2  Cylinder crank, complete .90
200,000 and under) -20 St'd %4-20x"2 soc. hd. cup pt. set screw .10
St'd YaxVa type 4 groov-pin n/c St'd Va-soc. head wrench .10
5060 Paper feed table. Serial No. 200,000 and 5101-1 Counter complete 6.50
under 2.50 :
5094 Counter connecting rod .20
5060B Paper feed table. Serial No. 200,001 and
o 2.50 5102 Counter arm .10
5061-4 Right hand paper guide. Serial No. 200,000 St'd #6-32x1% flat hd. mach. screw n/¢
and under 1.75 St'd $#6-32 hex nut njec

PLEASE SPECIFY MODEL AND SERIAL NUMBER OF MACHINE WHEN ORDERING PARTS




'PARTS LIST FOR THE MODEL "L DUPLICATOR

PART NO. DESCRIPTION RETAIL PRICE PART NO. DESCRIPTION RETAIL PRICE
5093-A Impression roller complete (old style) 4.00 5019 Impression roller release bracket .15
5011-SA2 Impression roller complete (new style) 4.00 St'd Y4-20xY2 soc. hd. cup pt. set screw .05
4144 Impression roller bearing 10 5020-1 Impression roller release knob assembly .75

4 Ve 1
6145 Impression roller bearing retainer n/c =i /4_ 20x)ispc hd cup plasaliscreys 05
. 5022-1 Right hand stripper assembly .30
5012-3 Impression roller lever assembly, complete ~ 1.25 :
_ 5023-1 Left hand stripper assembly .30
5021 Impression roller stop screw .10 7
: St'd $#10-32x% rd. hd. machine screw " nfe
6029 Impression roller lever rubber bumper n/c 7 3
- St'd #6 washer n/c
St'd %-28 hex jam nut n/c
- St'd #£10-32 hex nut n/c
St'd Y4 int. toothlock washer n/c = ;
- — 5040-3 Cylinder, complete 15.00
6136 Impression roller retaining spring n/c :
- 5046-1 Front stencil clamp (grey or black) 1.00
St'd #6-32x% self tapping screw for retaining - .
<Pring n/c 7530 Stencil clamp locking rod .15
5014 Impression roller pivot rod 60 5048-1 Right hand adjusting bracket .30
5015 Impression roller tension spring .15 5049-1 Left hand adjusting bracket 30
5016 Impression roller tension adjusting screw .10 5054 Stencil pad rod 15
5017 Impression roller tension adjusting knob .20 5055-1 Rear stencil clamp -50
5018 Impression roller release shaft .50 5059 Leatherette cylinde'r cover 1.25
PARTS LIST FOR THE PARTS 1LIST FOR THE

PART NO. DESCRIPTION RETAIL PRICE PART NO. DESCRIPTION  RETAIL PRICE
3010-A Scope Leg, each $ .75 3102-A Louver light casing, complete $5.25
3012 Right front orieft rear leg spring .10 8052 Louver light casing 2.50
3013 Left front or right rear leg spring .10 3103-A Light socket and cord 1.25
3015 Right front or left rear release lever 15 3108-A  “T“ square 1.75
3016 Left front or right rear release lever 15 3109-A T square clamp .50
3025-A Stencil button bar 1.00 3106-A Stencil button bar 1.00
3028-A Stencil clamp, each .25 8070 Scope glass 1.25

3506-A  Auxiliary stencil clamp .50 8063-1 Stencil clamp, each -30
3030 Lumiline tube 1.50 3506-A Auxiliary stencil clamp .50
3031-A “T" square : 2.25 45° triangle ‘ .60
3033-A “T" square clamp .65
3035 Scope glass 1.75

45° Triangle .60

Cord 1.00

~ PARTS LIST FOR THE SPEED-O-CABINET

PART NO. DESCRIPTION RETAIL PRICE PART NO. DESCRIPTION - RETAIL PRICE
8025 Chrome moulding strip , $2.25 Sliding shelf $2.50
125 Chrome moulding strip clips, each .05 6138 . Name plate .25
Handles, pair .80 Glides, set .50

PLEASE SPECIFY MODEL AND SERIAL NUMBER OF MACHINE WHEN ORDERING PARTS



parts for Liberator Model 50 only.
su for berutor Jcmim- tm!y. .

LIBERATOR JUNIOR

nless inéicated otherwise parts are for imth .
;_fi!aerator Model 50 and the Liberator Jtmier -

PART NO. DESCRIPTION RETAIL PRICE PART NO. . DESCRIPTION RETAIL PRICE
*2000-A1  Right hand side frame, assembled. 2040 Actuating lever pivot stud .10
Grey or black $3.50 2041 Actuating lever pivot stud nut .10
*2001-A1  Left hand side frame, assembled. 2043 Impression roller tension spring 20
Grey or black 3.50 : ; :
: 2045 Impression roller tension spring nut .10
2002 Tie bar 15 > - :
5016 Impression roller tension adjusting screw .10
2003 Rubber feet, each .10
2004 AT 30 2050-A Hand crank, assembled .90
£ - St'd #10-32xY2 oval head crank screw n/c
2005 Feed table. Grey or black. 2.00
2005-A2  Roller release shaft, assembled 60 205440, -y Fapei loodotyseolil IS 43
: - *5104 Paper feed rubber rollers for Liberator
2007 Roller release shaft handle .50 Model 50 only, pair .40
Std Roller release shaft handle groov-pin n/e **2056 Paper feed rubber rollers for Liberator
2010 Upper paper chute. Black or nickel .40 Junior only, pair .30
2011-A Receiving tray, assembled 2.50 **2059 Feed arm weight adjusting screw .05
**20]4 Receiving trcyl rubber feefl ecch _lo *2060'A2 Right hand Side gUide, assembled 1-50
DOI5. A" - Feod yoke, assembled .90 *2061-A2  Left hand side guide, assembled 1.50
2018 Feed yoke pivot stud .05 2063 Side guide clamping post .20
std Feed yoke pivot stud nut : n/c‘ St'd #10-24x% style HI Ohio weld bolt for
2024 Feed yoke groov-pin n/c .dclcxmpfmg gost - nyle
2020-A Left hand trunnion, assembled 75 *iggg A :Ide gUI:e p::) fensu;n :Ut e :20
; : . - ide guide rubber pads, for Liberator
2023 Margin adjustment screw .15 Mogdel 50 only, ppair .50
2049 Margin adjustment screw washer n/c **2065-A ~ Side guide rubber pads, for Liberator
2025-A2 Impression roller, complete 3.00 Junior only, pair .30
6144 Impression roller bearing .10 *2067-A2  Paper back gauge and weight assembly 75
6145 Impression roller bearing:retainer n/c *%*2067-A Paper back gauge for Junior Liberator
2028-A impression roller bracket, assembled 75 only 45
2046 Impression roller retaining spring n/c 2100-A3  Cylinder, complete 10.00
st'd #6-32xY% self tapping screw for 2103 Stencil retainer .25
__retaining spring n/c 2104-A Stencil clamp, assembled .65
2030-A2 Feed cam, assembled 1.90 2116 Cylinder pad rod i 10
*2034-A3  Feed yoke actuating lever and link, [
assembled 1.80

PLEASE SPECIFY MODEL AND SERIAL NUMBER

Printed in U.S.A.

OF MACHINE WHEN ORDERING PARTS
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PART NO. DESCRIPTION RETAIL PRICE PART NO. DESCRIPTION RETAIL PRICE

6169-A Impression roller lever 6170-A2  Right side guide pad housing
complete (Model 100) $1.25 —complete $1.25
6004-A Impression roller lever— 6160-A2  Left side guide pad housing
complete (model 200) 1.25 —complete 1.25
6028 Impression roller lever adjust- 6171-A Right housing side guide
ing stud .05 pad retainer 15
6029 Impression roller lever bumper n/c 6158-A Left housing side guide
60 8 Impression roller tension spring .20 pad retainer 15
St'd 1/4-28 Hexagon jam nut— 6024-A Rubber side guide pad—
for adjusting stud n/c complete, pair .30
6136 Impre.ssion roller retainer 6019-A Roller release yoke pawl .30
bl e 6036 Pawl pivot screw .05
6005-A2  Impression roller—complete 3.50 6044 Receiving tray back stop
6144 Impression roller bearing .05 (grey or black) -20
6145 Impression roller bearing 6046 Paper back gauge spring n/e
| retainer n/c St'd Spring washer n/c
: St'd 1/16x1/2 cotter pin n/c
: 6006-AS  Copy recorder—complete g Trcz;/rl;;cl;rs:oolzcri(e)fmner e 15
(grey or black) 10.00
6033 Recorder actuating link 15 o047 ne Paper back gavge
: {Model 100) 75
6509-A Paper back gauge
6011-A2  Right hand paper side guide (Model 200) -50
—complete 2.50 6046 Paper back gauge spring n/c
6012-A2  Left hand paper side guide St'd Spring washer n/c
—complete 2.50 St'd 1/16x1/2 cotter pin n/c
6038 Paper side guide clamping
post 20 6050-A2  Cylinder crank—complete 2.25
St'd No. 10-24x5/8 Carriage bolt— 6049 Cylinder crank handle .30

for clamping post n/c 6042 Crank handle retainer n/c




PART NO.

6051-A

6074
St'd

St'd

6075-A3

6539-A1

6076
6083-A
6132
6109-A1

6087-A2

6504-A2

St'd

6093
6529
St'd
St'd

St'd

6098
6165
6166
St'd

6094-A2

6502-A2

6175-A2

6176-A2

6114
St'd
St'd
6172
St'd

6122
6123
6112-A
6113-A

DESCRIPTION RETAIL PRICE

Left hand cylinder trunnion—

assembled $2.00
Rubber foot .05
1/4-20x1/2 Ind. head hexagon

cap screw n/c
1/4-20 hexagon nut n/c
Paper feed arm—complete

(Model 100) 4.75
Paper feed arm—complete

(Model 200) 4.75
Paper feed rubber roll, pair .50
Feed arm friction slide .10
Feed arm friction slide spring n/c
Paper feed hexagon shaft 1.00
Feed yoke actuating lever

(Model 100) 2.50
Feed yoke actuating lever

(Model 200) 2.50
X-Washer—for actuating lever

stud n/c
Feed yoke link (Model 100) .50
Feed yoke link (Model 200) .50
No. 10-32 hexagon nut n/c
1/16x13/64x1/2 steel

washer n/c
No. 10 internal tooth

lock washer n/c
Feed yoke pivot screw .15
Right hand feed yoke spring 15
Left hand feed yoke spring A5
1/2-20 hexagon jam nut for

pivot screw n/c
Feed yoke assembled

(Model 100) 2.75
Feed yoke assembled

(Model 200) 2.75
Right hand paper stripper—

assembled 2.00
Left hand paper stripper—

assembled 2.00
Stripper lock nut .30
1/16x13/64x1/2 steel washer n/c
Spring washer n/c
Stripper stop .05
No. 10-32x3/8 truss head screw

for stripper stop n/c
Right hand stationary stripper 15
Left hand stationary stripper 15
Right hand adjustable stripper .20
Left hand adjustable stripper .20

PART NO.

6064-A

6067
6102-A3
6104-A2
St'd

St'd
6125-A

6126-A

6127

6128

6131

6140

6148-AS

6511-A3
6142
6513
St'd

St'd

6517-A2

6521-A2

6144

6145

6527

6530-A2S

6530-A2

6537

6545-A

DESCRIPTION RETAIL PRICE

Spring tension adjusting screw

and knob $ .30
Adjusting spring tension rod .15
Brake—complete 1.25
Brake shoe assembled .50
No. 6-32 hexagon nut n/c
No. 6 internal tooth

lock washer n/c
Plastic protective cover 1.75
Cam cluster—complete

(Model 100) 3.75
Receiving tray support stud

—long .10
Receiving tray support stud

—short .10
Roller release yoke spring .05

Paper buckling bar (grey or black) .30
(For Model 200 only)

Receiving tray bail—complete 2.25
Paper feeler shaft assembled 1.50
Paper feeler shaft sleeve .20
Roller release pawl lever .05
No. 4-40x5/32 Bind. head sems

screw for pawl lever n/c
No. 4-40x1/4 soc. head cone pt.

set screw for sleeve n/c
Upper paper stop roller—

complete 2.50
Lower paper stop roller shaft—

complete 2.50
Stop roller shaft bearing .05
Stop roller shaft bearing

retainer n/c
Lower paper stop roller tension

spring .05
Intermediate gear (fiber)—as-

sembled (For replacements

on Model 200 machines up

to Serial No. 14999) 2.00
Intermediate gear (fiber) as-

sembled (For replacements

on Model 200 machines

beginning with Serial No.

2-15001) 2.00
Upper paper stop roller gear

(steel) 75
Cam and gear cluster assembly

(Model 200) 7.50

PLEASE SPECIFY MODEL AND SERIAL NUMBER OF MACHINE WHEN ORDERING PARTS




“A” CYLIND

PART NO. DESCRIPTION RETAIL PRICE
7510 Ink pad tension arm spring $. 10
7511 Stencil pad rod .10
7515-Al Stencil clamp assembied 1.75
7517-A Right hand adjusting bracket .25
7518-A Left hand adjusting bracket .25
7530 Stencil clamp locking rod .10
St'd No. 10-32x3/8 fl. clutch head

screw for stencil clamp n/c
7520-A Print adjustment slide .50
7521 Print adjustment slide lock .10
7527 Print adjusting slide retainer

screw n/c
7525-A Print adjusting slide lock

screw—complete .95

7560-A2  Cylinder brush with brackets—

complete (B cylinder) 4.75

7564-A Cylinder brush operating shaft
and coupling (B cylinder) .65

7606 Cylinder cover gasket .20

7608 Cylinder cover cap gasket .10

7610-A2  Cylinder brush with brackets— “cr CYLINDER—% sed Cylinder, Automatic Brush Inking
complete (C cylinder) 4.75 ‘\ '

7622-A Cylinder brush operating shaft
and coupling (C. cylinder) .65

7619-A2 Ink Gauge .50

PART NO. DESCRIPTION RETAIL PRICE
8025 Chrome molding .65
Door handle No. N61-8212 .40
Clips for molding n/c
Cabinet glides .30

PLEASE SPECIFY MODEL AND SERIAL NUMBER OF MACHINE WHEN ORDERING PARTS
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2007 Roller release shaft handle $ .40 2030-A2 Feed cam assembled $1.75
St'd 3/32x1/2 type 1 groove-Pin 2042 Actuating lever sprin .05
ypP g g pring
for shaft handle n/c
2050-A Hand crank—complete 75
2011-A2  Receiving tray—complete 2.00 St'd No. 10-32x1/2 Oval head
2014 Receiving tray rubber foot .05 crank screw n/c
2015-A Feed yoke assembled 75 2054-A2  Feed arm—complete 1.00
2018 Feed yoke pivot stud 05 2059 Feed arm weight adjusting e
screw :
t' i
e 1/4?(\/2081, Fsiteuxdcgon i nutfek n/e 2056 Paper feed rubber roll
P for black model, pair .25
2020-A Left hand cylinder trunnion 5039 Paper feed rubbe‘r roll for new
ey 65 grey model, pair .25
2060-A2 Right hand side guide—
2023 Margin adjustment screw .15 complete 125
2061-A2 Left hand side guide—
2025-A2  Impression roller—complete 2.50 . comp}ete g 1.25
6144 Impression roller bearing .05 2064 S‘|de gu!de pad ten5|on' ot 15
6145 Impression roller bearing 2065-A Side gmde.rubber retainer
retainer n/c pad, pair 25
2063 Side guide locking post .15
2028-A Impression roller lever— St'd No. 10__32’(5/8 carriage bolt
complete 50 locking post n/c
2046 Impression roller retainer 2067-A Paper back gauge—black -35
spring n/c 2076-A2 Paper back gauge and paper
2043 Impression roller tension spring .05 \'Ye'ghf (new style grey model) -50
2045 Impression roller adjustment 2100-A3  Cylinder—complete 10.00
screw nut .10 2103 Stencil retainer .25
5016 Impression roller adjustment 2104-A  Stencil clamp assembled .50
screw .05 2116 Cylinder pad rod .05

PLEASE SPECIFY MODEL AND SERIAL NUMBER OF MACHINE WHEN ORDERING PARTS



PART NO.

5001
5002

5004-1S
5003
5009
St'd

5011-SA2
6144
6145

5093-A
5012-3
5021
6029
5015

St'd

PLEASE

O
SN X

DESCRIPTION

Right hand side frame

Left hand side frame

Brake-complete
Brake rubber bumper
Bearing block (grey or black)

10-32x1 in. filister head
machine screw for bearing

block

Impression roller—complete
Impression roller bearing

Impression roller bearing
retainer

Impression roller assembled
(old style)

Impression roller lever
assembly

Impression roller lever
adjusting stud

Impression roller lever
bumper

Impression roller tension
spring

1/4—28 hexagon jam nut for
adjusting stud

RETAIL PRICE

$3.50
3.50

PART NO.

5013

5016

5017

5020-1

5022-1
5023-1

5025-1
5026
St'd

5027
5032-4
5033

St'd

St'd

SPECIFY MODEL AND SERIAL NUMBER OF

DESCRIPTION

Impression roller retaining
spring

Impression roller adjusting
screw

Impression roller adjusting

knob

Impression roller release
knob—complete

Right hand stripper assembled
Left hand stripper assembled

Feed yoke assembly
Feed yoke pivot stud

5/16—24 hexagon jam nut
for pivot stud

Feeder connecting bar

Feed adjusting arm—complete

Feed connecting bar shoulder
screw

No. 10—32 hexagon nut for
shoulder screw

No. 10 internal tooth lock
washer for shoulder screw

RETAIL PRICE

R

Fprr—




PART NO. DESCRIPTION RETAIL PRICE PART NO. DESCRIPTION RETAIL PRICE

5034-4 Feed arm—complete $1.50 5064 Paper back gauge stop nut $ .20
p
5038 Weight locking screw 15 St'd No. 10—24x5/8 carriage bolt
for paper back gauge n/c
5039 Paper feed rubber roll for
black model, pair .25
5104 Paper feed rubber roll for 5073-3 Receiving tray—complete
new grey model, pair .25 (grey or black) 2.50
5060 Feed table (grey or black) 2.00 5076 Receiving tray back stop
(grey or black) .25
5061-4 b Nt e i St'd No. '!0.—24x5/8 carriage bolt n/c
complete (grey or black) 1.50 5077 Receiving tray back stop
5062-4 Left hand d Sk e
- eft hand paper guide— 7
complete (grey or black) 1.50 St'd 1/41.D.x9/16 0.D.x 1/32
steel washer n/c
5064 Tension bar adjusting nut .20 st'd No. 10—24 square nut n/c
5068-1 Clamping stem .30
St'd No. ]0_24)(?/8 carriage bolt 5080-2 Cylinder crank—complete 75
for clamping stem n/c
St'd 1/4—20 x 1/2 hollow head cup
5066 Paper guide rubber pressure pt. set screw .10
pad fpet; o St'd 1/4 socket head wrench .10
Tube Rubber pressure pad
mounting cement .15
5070 Paper back gauge, black .25 5101-1 Counter—complete 6.50
5105-A2 Paper back gauge and paper 5094 Counter connecting rod .20
weight (new style grey model) .60 5102 Counter arm i .10

. PARTS
,REPLACEMENT

FOR THE

MODEL "’l.“ CYL!NDER

-PART NO. DESCRIPTION RETAIL PRICE ‘
5043-3 Cylinder—complete $15.00 i
5046-1 Front stencil clamp (grey or black) 75 ‘
5051 Stencil clamp locking rod .10
5048-1 Right hand adjusting bracket .25
5049-1 Left hand adjusting bracket .25
5054 Stencil pad rod .10
5055-1 Rear stencil clamp .40
R-3312 Rear stencil clamp rivet n/c

5059 Leatherette cylinder cover 1.00




PART NO. DESCRIPTION RETAIL PRICE PART NO. DESCRIPTION » RETAIL PRICE

3102-A Louver light casing—complete $4.50 3103-A Light socket and cord .90
8052 Louver light casing 2.00 : 8070 Scope glass 1.00
3108-A “T” Square © 1.50 8063-1 Stencil clamp .25
3109-A “T” Square clamp .45 3506-A Auxiliary stencil clamp .40
3106-A Stencil button bar .90 45° triangle .30

PART NO. DESCRIPTION RETAIL PRICE PART NO. DESCRIPTION RETAIL PRICE
3010-A Scope leg $ .60 3025-A Stencil button bar .90
3012 Right front or left rear leg

spring .05 3028-A Stencil clamp .25
3013 Left front or right rear leg 3506-A Auxiliary stencil clamp .40
spring .05 3030 Lumiline lamp 1.50
3015 Right front or left rear release 3031-A "“T” square 2.00
lever .10 3033-A “T“ square clamp .60 -
3016 Left front or right rear release 3035 Scope glass 1.50
lever .10 45° triangle .50

Printed in U. S. A.

PLEASE SPECIFY MODEL AND SERIAL NUMBER_OF MACHINE WHEN ORDERING





